

LAVORO ORIGINALE

Prophylaxis and therapy of HBV infection in 20 patients treated with disease modifying antirheumatic drugs or with biological agents for rheumatic diseases*

Profilassi e terapia dell'infezione da HBV in 20 pazienti con malattie reumatiche trattati con farmaci "di fondo" o agenti biologici

S. Zingarelli¹, P. Airò¹, M. Frassi¹, C. Bazzani¹, M. Scarsi¹, M. Puoti²

¹Servizio di Reumatologia e Immunologia Clinica;

²Istituto di Malattie Infettive e Tropicali, Spedali Civili e Università di Brescia, Italia

RIASSUNTO

La nostra esperienza in 20 pazienti consecutivi documenta la possibilità di effettuare una profilassi o terapia dell'infezione da HBV in pazienti con malattie reumatiche in cui è necessaria una terapia immunosoppressiva con farmaci "di fondo" tradizionali o con agenti biologici. Tale comportamento permette di utilizzare al meglio le terapie antireumatiche e di ridurre il rischio di riaccensioni dell'epatite virale.

Reumatismo, 2008; 60(1):22-27

INTRODUCTION

Hepatitis B virus (HBV) is a DNA virus transmitted predominantly by sexual contact or percutaneous exposure. HBV infection is by far the most common chronic viral infection affecting the liver in the world, and a leading cause of cirrhosis and hepatocellular carcinoma. Reactivation of HBV replication in patients undergoing immunosuppressive therapy is a well recognised and frequently reported complication of considerable clinical importance. The consequences of hepatic injury in these patients may range from asymptomatic liver function disturbances to massive hepatic necrosis, liver failure, and death (1-2). The frequency of viral reactivation in HBV carriers with onco-haematological disorders undergoing im-

munosuppressive therapy ranges from 14% to 50%, associated with 5% to 12% mortality (3-4).

An unrecognised HBV infection may expose patients with rheumatic diseases to the same risks. In fact, viral reactivation leading to serious complications has been reported also in patients undergoing therapy with traditional disease modifying antirheumatic drugs (DMARDs) and/or biological agents, including anti-tumour necrosis factor (TNF) and anti-B cell therapy (5-15), indicating the need for an accurate screening in patients candidate to these treatments.

On the other hand, the presence of HBV infection may induce to delay or to avoid the use of these drugs, with the risk to undertreat rheumatic patients who need such therapy.

However, it has been suggested that prophylactic treatment with antiviral agents can reduce the rate of reactivation and the mortality associated with flares. Lamivudine, the agent of choice, is a potent inhibitor of HBV replication in patients with chronic infection, by causing chain termination of an RNA-dependent HBV polymerase. Although no randomised trial have been completed, most reports to date have demonstrated the benefit of

*Lavoro premiato al XLIV Congresso SIR, Venezia 2007.

Indirizzo per la corrispondenza:

Dr. Paolo Airò
Servizio di Reumatologia ed Immunologia Clinica
Spedali Civili
Piazza Spedali Civili - 25124 Brescia
E-mail: airo@brescia.reumatologia.it

lamivudine given prophylactically to patients with cancer undergoing chemotherapy (16-19). It has been suggested that lamivudine should be given throughout the course of treatment and extended for 6 months after completion of the chemotherapy regimen, because HBV flares may occur days or weeks after chemotherapy has stopped. Short term lamivudine is safe and, usually, free of toxicity, with a risk-benefit ratio that favours prophylaxis. Analogously, in a small number of patients with rheumatic disease who had reactivation of HBV during an immunosuppressive regimen, lamivudine was successfully employed to suppress HBV replication, allowing successful reinstatement of treatment. Moreover, in few cases, the drug was used as prophylaxis in HBV inactive carriers considered at high risk of reactivation (12, 13, 20-22). The benefit versus risk of prophylactic antiviral therapy to prevent HBV flares is less certain in those patients requiring an extended course of immunosuppressive therapy, since long-term lamivudine administration is associated with the emergence of lamivudine-resistant HBV (23, 24). Limited information is available on the rate of lamivudine resistance in immunosuppressed subjects (23, 25). We refer here on a series of 20 consecutive patients who received lamivudine as prophylaxis of HBV reactivation, or therapy of active infection, when treated with high-risk traditional DMARDs or with biological agents for rheumatic diseases.

PATIENTS AND METHODS

At our Department, since January 2004, all consecutive patients with rheumatic diseases receiving, or planned to receive, either immunosuppressive DMARDs or biological agents (TNF- α - or IL-1-blocking agents, anti B-cell marker antibodies) underwent a reevaluation of HBV markers, including HBsAg, HBsAb, HBcAb.

Patients were classified as: active carriers; inactive carriers (HBsAg positive, aminotransferase persistently normal; HBV-DNA <2,000 copies/ml); potential occult carriers (HBsAg negative, HBcAb positive).

Antiviral treatment was recommended in all the active carriers.

As far as the inactive carriers, according to the suggestions of the Italian Association for the Study of the Liver (A.I.S.F.) (26), patients were divided into two risk categories with regard to the type and to the degree of immunosuppression:

- a) high risk of HBV reactivation, in patients undergoing the following therapy: biological agents, medium to high dosage steroids (>7.5 mg/die) for prolonged periods (27), immunosuppressors such as cyclophosphamide, methotrexate, leflunomide, calcineurin antagonists, azathioprine and mycophenolate mofetil;
- b) low risk of HBV reactivation, in patients treated with steroids at <7.5 mg/die, sulfasalazine or hydroxychloroquine. Antiviral prophylaxis was started in patients of the first risk category.

Antiviral treatment was recommended even in patients classified like potential occult carriers (HBsAg negative, HBcAb positive), with the prescription to a treatment with rituximab, a chimeric monoclonal anti-CD20 antibody, in relation with the particular risk of viral reactivation during this treatment (15).

Twenty patients with chronic HBV infection and with rheumatic disease who were receiving immunosuppressive therapy, or were candidates for it, in which antiviral treatment was needed, were identified, and are the object of this analysis. Their main demographic and clinical data are shown in table I. Immunosuppressive treatment was performed according to the rheumatologist decision and is indicated in Table I, while antiviral treatment was performed according to the infectious diseases specialist: Lamivudine 100mg/die was prescribed to all patients, and in 3 patients, adefovir dipivoxil was associated. Data were censored at October, 30, 2007. HBV-DNA was measured by branched-DNA PCR assay (HBV-DNA 3.0, Syemens). Sensibility limit is 2,000 copies/ml.

RESULTS

Twenty consecutive patients with HBV infection needing immunosuppressive treatment for rheumatic diseases in which antiviral treatment was started are the object of this study. Mean age was 62 years (Table I), with a range from 42 to 80. They suffered from different rheumatic diseases: 9 with rheumatoid arthritis (RA), 5 with polymyalgia rheumatica (PMR), 2 with psoriatic arthritis, 1 each with systemic lupus erythematosus, systemic sclerosis, Sjögren syndrome, Behcet's Disease.

No patient had co-infection with HDV. Patient 20 had HBV and HCV co-infection. On presentation, serum HBsAg positivity was detectable in nineteen patients, with negative anti-HBs. One patient (number 1 in Table I), was HBsAg negative and an-

Table 1 - Main clinical characteristics of 20 rheumatological patients treated with lamivudine.

Patient	Sex	Age	Rheumatic disease ¹	Disease duration (years)	Immuno-suppressive therapy for Rheumatic disease ²	HBV-DNA ³	HBsAg	HBsAb	HbCAb	HBeAg	HBeAb	AST	ALT	HBV status ⁴
1	F	58	RA	19	Pred 6 mg/die, HCQ, RIT	NA ⁵	NEG	POS	POS	NA	NA	23	32	POC
2	M	56	RA	7	Pred 20 mg/die, SSZ, ADA	<2000	POS	NEG	POS	NEG	POS	17	16	IC
3	F	60	RA	3	Pred 10 mg/die, MTX, HCQ	<2000	POS	NEG	NEG	NEG	POS	12	14	IC
4	F	73	RA	19	Pred 4 mg/die, ETA	<2000	POS	NEG	POS	NEG	POS	22	15	IC
5	M	44	PsA	3	Pred 4 mg/die, MTX, HCQ	<2000	POS	NEG	POS	NEG	POS	27	20	IC
6	F	66	RA	2	Pred 4 mg/die, MTX, INFL	<2000	POS	NEG	NEG	NEG	POS	15	15	IC
7	F	60	RA	0	Pred 5 mg/die, MTX, HCQ	NA	POS	NEG	POS	NA	NA	14	10	IC
8	M	78	PMR	0	Pred 37.5 mg/die	NA	POS	NEG	POS	NA	NA	14	18	IC
9	F	80	PMR	0	Pred 25 mg/die	<2000	POS	NEG	NEG	NEG	NEG	18	20	IC
10	F	68	SSc	6	CYC	<2000	POS	NEG	POS	NEG	POS	9	25	IC
11	M	53	PsA	1	Pred 4 mg/die, MTX, SSZ	61.745	POS	NEG	POS	NEG	POS	21	22	AC
12	F	71	RA	33	Pred 4 mg/die, MTX	7.371	POS	NEG	POS	NEG	POS	18	20	AC
13	F	71	PMR	1	Pred 15 mg/die	30.691	POS	NEG	NEG	NEG	NEG	27	20	AC
14	F	58	pSS	1	Pred 5 mg/die	292.400	POS	NEG	POS	NA	NA	42	48	AC
15	M	56	PMR	0	Pred 15 mg/die	738.248	POS	NEG	POS	NA	NA	26	34	AC
16	F	47	SLE	19	Pred 10 mg/die, HCQ	49.267	POS	NEG	POS	NEG	NEG	360	462	AC
17	F	67	RA	17	Pred 5 mg/die, MTX	57.857.484	POS	NEG	POS	NEG	POS	138	172	AC
18	M	58	RA	15	Pred 4 mg/die, MTX, SSZ	8.500	POS	NEG	POS	NEG	POS	35	31	AC
19	M	69	PMR	1	Pred 10 mg/die	6.715.556	POS	NEG	POS	NEG	POS	109	225	AC
20 ⁶	M	42	Behcet	2	Pred 25 mg/die	<2000	POS	NEG	POS	POS	NEG	27	67	AC

¹RA = Rheumatoid Arthritis; PsA = Psoriatic Arthritis; SSc = Systemic Sclerosis; PMR = Polymyalgia Rheumatica; pSS = primary Sjögren's syndrome; SLE = Systemic Lupus Erythematosus. ²Pred = Prednisone (mg/d); MTX = Methotrexate; HCQ = Hydroxychloroquine; ETA = Etanercept; INFL = Infliximab; CYC = Cyclophosphamide; ADA = Adalimumab; SSZ = Sulfasalazine; RIT = Rituximab. All patients receiving MTX were supplemented with Folic Acid. ³Data are expressed as copies/mL. ⁴POC = potential occult carrier; IC = inactive carrier; AC = active carrier; ⁵NA = not available; ⁶Patient 20 was co-infected by HCV, for which received interferon alpha.

ti-HBc positive. Antiviral prophylaxis was advised during a course of treatment with rituximab.

Nine patients (number 2-10 in Table I) were inactive carriers, with undetectable viremia and normal liver function test, in which antiviral prophylactic therapy was started for a high risk of HBV reactivation when receiving immunosuppressive treatment. In three of them (patients 2, 4, 6), therapy with TNF blocking agents was started shortly after antiviral therapy.

Ten patients (number 11-20 in Table I) had active viral replication. In one case (patient 17), a clear HBV reactivation had been observed during a course of treatment with MTX without HBV prophylaxis. The other patients had persistent positive

viremia and, in some cases, increased aminotransferases.

Lamivudine was given at the planned dose of 100 mg daily in all cases, and was well tolerated. In three patients adefovir was associated to lamivudine. In all cases, immunosuppressive treatment was given for the planned duration of therapy, with good results on the rheumatic diseases. In one patient, lamivudine was discontinued 6 months after having completed the planned 6-month long therapy with pulse Cyclophosphamide, without rebounds of HBV infection. Lamivudine discontinuation is programmed also for other patients who will discontinue immunosuppressive treatment (e.g., those with PMR).

At the moment of the last visit of follow up (median: 19 months after the start of antiviral treatment; range 3-41, for a total of 386 month/person), ALT and AST levels normalized and viremia was negative in all the patients. Patient 16, with serum HBeAb negative at the beginning of the therapy with lamivudine, had serum HBeAb positive at the follow up.

DISCUSSION

Reactivation of HBV replication or clinical hepatitis, or both, is a well known complication that may arise during the administration of immunosuppressive drugs, or after its discontinuation, in oncological and haematological disorders (28,29), but limited information is available on the effect of the different immunosuppressive regimens in patients with rheumatic diseases and chronic HBV infection, in which, typically, these agents are given for longer periods of time in lower doses. Moreover, some anti-cytokine agent such as TNF-alpha or IL-1-blocking drugs are specifically used in rheumatic diseases or other immune-mediated disorders, but not in cancer.

Few case reports have described fatal HBV reactivation in inactive carriers (HBsAg+, HBV-DNA negative), treated with low-dose MTX (4-10 mg/wk) and steroids for RA, shortly after discontinuation of the treatment (5, 6, 8-11). It has been suggested that in these cases, after discontinuation of immunosuppression, T-cells might recover their immunocompetence and destroy infected hepatocytes.

On the other hand, there are case reports of viral reactivation during the course of immunosuppressive therapy with Azathioprine (7), or high doses of steroids plus chloroquine (30). The use of cyclophosphamide, a drug with several indications for rheumatic diseases, has also been associated with viral reactivation in patients with nephrological or haematological diseases.

As far as biological agents, in two inactive HBV carriers treated with the anti-TNF alpha monoclonal antibody infliximab plus low-dose MTX for RA, a reactivation of viral infection was observed (12,14), that was controlled with lamivudine, and discontinuation of the immunosuppressive treatment. A further HBsAg+ HBV-DNA-negative suffered from fulminant hepatitis after the start of infliximab therapy for adult-onset Still's disease, but the viral etiology of the hepatitis was not demonstrated (10).

Interestingly, in a series of 80 patients with Crohn's disease treated with infliximab, 2 were inactive carriers of HBV, and in both viral reactivation was observed, whereas in one patient that was already receiving lamivudine at the moment of the start of infliximab, for signs of viral replication, no increase in viral replication or exacerbation of chronic hepatitis was observed thereafter (13).

Although there are also reports of patients with RA or Crohn's disease and HBV infection treated with infliximab without complications (31-35), these observations clearly indicate the risk of HBV reactivation during treatment with TNF-blocking agents.

On the contrary, no reactivation of HBV infection was observed in a small number of patients receiving different anti-TNF agents for rheumatic disorders and concomitantly treated with lamivudine (12, 20, 22).

These observations led the Italian Association for the Study of the Liver (A.I.S.F.) to suggest that antiviral therapy is indicated in HBV+ active carriers, whereas antiviral prophylaxis is suggested in all HBsAg positive inactive carriers undergoing treatments considered at high-risk of reactivation (26). These include anti-TNF antibodies, medium to high dosage steroids (>7.5 mg/die) for prolonged periods, immunosuppressive DMARDs such as cyclophosphamide, methotrexate, leflunomide, calcineurin antagonists, azathioprine and mycophenolate mofetil. Prophylaxis should be started 2-4 weeks before the immunosuppressive therapy if possible and continued for at least 6-12 months afterwards (i.e. after immunosuppressive therapy has been suspended).

Our experience demonstrate the feasibility of such an approach, that can reduce the risk of viral reactivation and allows the choice of the optimal immunosuppressive treatment in rheumatic patients. A series of 20 consecutive individuals with different rheumatic disorders could receive with success the planned therapy, together with antiviral treatment. Antiviral therapy was well tolerated and efficacious, since no cases of viral reactivation were observed after a median follow-up of 19 months, for a total of 386 month/person. Using such an approach, therapy with TNF-blocking agents could be started in three patients and was given without complication.

It should be underlined that longer follow-up is needed in order to determine the real incidence of viral reactivation in these patients, and the clinical and virological predictors of it. In particular,

although we did not observe any case of lamivudine resistance, information on the rate of resistance is not available in rheumatic patients, whereas among 32 HBV carriers treated with chemotherapy for haematologic malignancies, the emergence of HBV mutant occurred in 3.1%

of prophylactic lamivudine courses and was of little clinical relevance (25). In lamivudine resistant HBV mutants, adefovir dipivoxil is a therapeutic option and should be taken into account when long term immunosuppressive therapy is foreseen (36).

SUMMARY

Object of the study: To evaluate the safety and tolerability of lamivudine in patients with HBV infection needing immunosuppressive treatment for rheumatic diseases.

Patients and methods: Twenty patients with rheumatic diseases planned to receive immunosuppressive DMARDs or biological agents were screened for HBV markers. In all active carriers antiviral treatment was recommended. Inactive carriers (HBsAg positive, aminotrasferase and viremia persistently normal) were divided into two risk categories according to the type and the degree of immunosuppression, and antiviral prophylaxis was started only in patients of the high risk category. Antiviral treatment was recommended also in potential occult carriers (HBsAg negative, HBcAb positive) treated with rituximab. In twenty patients antiviral treatment was started: 1 was a potential occult carrier planned to receive rituximab; 9 were inactive carriers, in which prophylactic therapy was needed for a high risk of HBV reactivation (in 3, for the use of TNF blocking agents); 10 were treated for active viral replication. Prophylaxis and therapy were performed with lamivudine. In three patients adefovir was associated.

Results: Antiviral drugs were well tolerated. In all cases, immunosuppressive treatment was given for the planned duration of therapy, with good results on the rheumatic diseases. Median duration of antiviral treatment was 19 months (for a total of 386 month/person). No cases of viral reactivation were observed.

Conclusion: Our experience demonstrates the feasibility of a prophylaxis and therapy of HBV infection in patients with rheumatic diseases. This approach reduces the risk of viral reactivation and allows the choice of the optimal immunosuppressive treatment in rheumatic patients.

Parole chiave - HBV, lamivudine, biological agents, DMARDs.

Key words - HBV, lamivudina, farmaci biologici, DMARDs.

REFERENCES

- Lau JY, Lai CL, Lin HJ, Lok AS, Liang RH, Wu PC, et al. Fatal reactivation of chronic hepatitis B virus infection following withdrawal of chemotherapy in lymphoma patients. *Q J Med* 1989; 73: 911-7.
- Nakamura Y, Motokura T, Fujita A. Severe hepatitis related to chemotherapy in hepatitis B carriers with hematologic malignancies. *Cancer* 1996; 78: 2210-5.
- Strasser SL, McDonald GB. Hepatitis viruses and hematopoietic cell transplantation: a guide to patient and donor management. *Blood* 1999; 93: 1127-36.
- Yeo W, Chan PK, Zhong S, Ho WM, Steinberg JL, Tam JS, et al. Frequency of hepatitis B virus reactivation in cancer patients undergoing cytotoxic chemotherapy: a prospective study of 626 patients with identification of risk factors. *J Med Virol* 2000; 62: 299-307.
- Flowers MA, Heathcote J, Wanless IR, Sherman M, Reynolds WJ, Cameron RG, et al. Fulminant hepatitis as a consequence of reactivation of hepatitis B virus infection after discontinuation of low-dose methotrexate therapy. *Ann Int Med* 1990; 112: 381-2.
- Narváez J, Rodríguez-Moreno J, Martínez-Aguilá MD, Clavaguera MT. Severe hepatitis linked to B virus infection after withdrawal of low dose methotrexate therapy. *J Rheumatol* 1998; 25: 2037-8.
- Mok MY, Ng WL, Yuen MF, Wong RW, Lau CS. Safety of disease modifying anti-rheumatic agents in rheumatoid arthritis patients with chronic viral hepatitis. *Clin Exp Rheumatol* 2000; 18: 363-8.
- Ito S, Nakazono K, Murasawa A, Mita Y, Hata K, Saito N, et al. Development of fulminant hepatitis B (pre-core variant mutant type) after discontinuation of low-dose methotrexate therapy in a rheumatoid arthritis patient. *Arthritis Rheum* 2001; 44: 339-42.
- Ostuni P, Botsios C, Punzi L, Sfriso P, Todesco S. Hepatitis B reactivation in a chronic hepatitis B surface antigen carrier with rheumatoid arthritis treated with infliximab and low dose methotrexate. *Ann Rheum Dis* 2003; 62: 686-7.
- Michel M, Duvoux C, Hezode C, Cherqui D. Fulminant hepatitis after infliximab in a patient with hepatitis B virus treated for an adult onset Still's disease. *J Rheumatol* 2003; 30: 1624-5.
- Hagiyaama H, Kubota T, Komano Y, Kurosaki M, Wa-

- tanabe M, Miyasaka N. Fulminant hepatitis in an asymptomatic chronic carrier of hepatitis B virus mutant after withdrawal of low-dose methotrexate therapy for rheumatoid arthritis. *Clin Exp Rheumatol* 2004; 22: 375-6.
12. Oniankitan O, Duvoux C, Challine D, Mallat A, Chevalier X, Pawlotsky JM, et al. Infliximab therapy for rheumatic diseases in patients with chronic hepatitis B or C. *J Rheumatol* 2004; 31: 107-9.
 13. Esteve M, Saro C, González-Huix F, Suarez F, Forné M, Viver JM. Chronic hepatitis B reactivation following infliximab therapy in Crohn's disease patients: need for primary prophylaxis. *Gut* 2004; 53: 1363-5.
 14. Wendling D, Auge B, Bettinger D, Lohse A, Le Hue-de G, Bresson-Hadni S, et al. Reactivation of a latent precore mutant hepatitis B virus related chronic hepatitis during infliximab treatment for severe spondyloarthritis. *Ann Rheum Dis* 2005; 64: 788-9.
 15. Coiffier B. Hepatitis B virus reactivation in patients receiving chemotherapy for cancer treatment: role of Lamivudine prophylaxis. *Cancer Invest* 2006; 24: 548-52.
 16. Lau GK, Yiu HH, Fong DY, Cheng HC, Au WY, Lai LS, et al. Early is superior to deferred preemptive lamivudine therapy for hepatitis B patients undergoing chemotherapy. *Gastroenterology* 2003; 125: 1742-9.
 17. Silvestri F, Ermacora A, Sperotto A, Patriarca F, Zaja F, Damiani D, et al. Lamivudine allows completion of chemotherapy in lymphoma patients with hepatitis B reactivation. *Br J Haematol* 2000; 108: 394-6.
 18. Al-Taie OH, Mork H, Gassel AM, Wilhelm M, Weissbrich B, Scheurlen M. Prevention of hepatitis B flare-up during chemotherapy using lamivudine: case report and review of the literature. *Ann Hematol* 1999; 78: 247-9.
 19. Rossi G, Pelizzari A, Motta M, Puoti M. Primary prophylaxis with lamivudine of hepatitis B virus reactivation in chronic HBsAg carriers with lymphoid malignancies treated with chemotherapy. *Br J Haematol* 2001; 115: 58-62.
 20. Calabrese LH, Zein N, Vassilopoulos D. Safety of antitumor necrosis factor (anti-TNF) therapy in patients with chronic viral infections: hepatitis C, hepatitis B, and HIV infection. *Ann Rheum Dis* 2004; 63 (suppl 2): 18-24.
 21. Wendling D, Auge B, Bettinger D, Lohse A, Le Hue-de G, Bresson-Hadni S, et al. Reactivation of a latent precore mutant hepatitis B virus related chronic hepatitis during infliximab treatment for severe spondyloarthritis. *Ann Rheum Dis* 2005; 64: 788-9.
 22. Roux CH, Brocq O, Breuil V, Albert C, Euller-Ziegler L. Safety of anti-TNF-alpha therapy in rheumatoid arthritis and spondylarthropathies with concurrent B or C chronic hepatitis. *Rheumatology (Oxford)* 2006; 45: 1294-7.
 23. Calabrese LH, Zein N, Vassilopoulos D. Hepatitis B virus (HBV) reactivation with immunosuppressive therapy in rheumatic diseases: assessment and preventive strategies. *Ann Rheum Dis* 2006; 65: 983-9.
 24. Papatheodoridis GV, Hadziyannis SJ. Review article: current management of chronic hepatitis B. *Aliment Pharmacol Ther* 2004; 19: 25-37.
 25. Pelizzari AM, Motta M, Cariani E, Turconi P, Borlenghi E, Rossi G. Frequency of hepatitis B virus mutant in asymptomatic hepatitis B virus carriers receiving prophylactic lamivudine during chemotherapy for hematologic malignancies. *Hematol J* 2004; 5: 325-8.
 26. Marzano A, Angelucci E, Androne P, Brunetto M, Bruno R, Burra P, et al. Prophylaxis and treatment of hepatitis B in immunocompromised patients. *Dig Liver Dis* 2007; 39: 397-408.
 27. Buttgereit F, Da Silva JAP, Boers M, Burmester G, Cutolo M, Jacobs J, et al. Nomenclature for glucocorticoid dosages and glucocorticoid treatment regimens: current questions and tentative answers in rheumatology. *Ann Rheum Dis* 2002; 61: 718-22.
 28. Perrillo RP. Acute flares in chronic hepatitis B: the natural and unnatural history of an immunologically mediated liver disease. *Gastroenterology* 2001; 120: 1009-22.
 29. Vento S, Cainelli F, Longhi MS. Reactivation of replication of hepatitis B and C viruses after immunosuppressive therapy: an unresolved issue. *Lancet Oncol* 2002; 3: 333-40.
 30. Zanati S, Locarnini S, Dowling J, Angus P, Dudley F, Roberts S. Hepatic failure due to fibrosing cholestatic hepatitis in a patient with pre-surface mutant hepatitis B virus and mixed connective tissue disease treated with prednisolone and chloroquine. *J Clin Virol* 2004; 31: 53-7.
 31. Anelli MG, Torres DD, Manno C, Scioscia C, Iannone F, Covelli M, et al. Improvement of renal function and disappearance of Hepatitis B Virus DNA in a patient with rheumatoid arthritis and renal amyloidosis following treatment with infliximab. *Arthritis Rheum* 2005; 52: 2519-20.
 32. Biancone L, Del Vecchio Blanco G, Pallone F, Castiglione F, Bresci G, Sturniolo G. Immunomodulatory drugs in Crohn's disease patients with hepatitis B or C virus infection. *Gastroenterology* 2002; 122: 593-4.
 33. Ueno Y, Tanaka S, Shimamoto M, Miyataka Y, Hiya-ma T, Ito M, et al. Infliximab therapy for Crohn disease in a patient with chronic hepatitis B. *Dig Dis Sci* 2005; 50: 163-6.
 34. Del Valle García-Sánchez M, Gómez-Camacho F, Poyato-González A, Iglesias-Flores EM, de Dios-Vega JF, Sancho-Zapatero R. Infliximab therapy in a patient with Crohn's disease and chronic hepatitis B virus infection. *Inflamm Bowel Dis* 2004; 10: 701-2.
 35. Magro F, Pereira P, Carneiro F, Veloso FT. Reactive hepatitis in a patient with Crohn's disease successfully treated with infliximab: does tumor necrosis factor alpha play a role in reactive hepatitis. *Inflamm Bowel Dis* 2005; 11: 88-90.
 36. Tillmann HL, Wedemeyer H, Manns MP. Treatment of hepatitis B in special patient groups: hemodialysis, heart and renal transplant, fulminant hepatitis, hepatitis B reactivation. *J Hepatol* 2003; 39: S206-11.